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—— BEDS & MATTRESSES ——

Assembling your Chic / Paris Warren Evans Bed

YOUR BED PARTS

Your choice of headboard

4 )

SUNDAY HEADBOARD

OXFORD HEADBOARD

CAMDEN HEADBOARD

MODERN HEADBOARD

SCREW PACK: (SUPPLIED)

20 x 40mm screws for Slats

) X 4 O ®60 0 © 0O
(5'6/6’0 - 20x 60mm screws)

@ 25 x Screw Caps (for Headboard)

@ 12 x 20mm Hex bolts (for Bed Frame)
TOOLS REQUIRED:

X1 X1 @ 1 x allen key (Supplied)

(5 mm) 1 x screwdriver (Not Supplied)

Allen Phillips

BED PARTS: key Screwdriver

X 20 x25 (Ox2s X 12
@ 25x 40mm screws (for Headboard) (40 mm) (40 mm) (20 mm)

E E Allen key and Hex bolts are only supplied

if you have ordered a headboard

Your footend and headend already come
o o o o assembled with the legs in place

HEADEND (SHOWS REVERSE OF HEADEND)
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FOOTEND (SHOWS REVERSE OF FOOTEND)
POSITION FABRIC FACING OUTWARDS
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UPRIGHT SUPPORTS x3 SIDES x2 SLATS x10

Please contact our sales team on 020 3927 7777 with any problems




Clean your floor first so you
don’t stain the bed fabric.
Place Head-end by the wall
where you would like the
headboard to be.
Place the sides on the left &
right side, and foot end at
the bottom

Screw in the 40mm Hex
bolts (provided in the screw
pack) loosely by hand into
the left side and right side

of the head-end and the

foot-end.

Make sure you get the
orientation of the bed sides
in the correct position.

The end with the metal
bracket not sitting flush
with the side is the head-
end side.

Take one side of the bed
frame and place the bracket
on to the Hex bolts that you

just put in.

Do this with all 4 corners of
the bed frame.

The end with the metal
bracket sitting flush with
the side is the foot-end.

Also, the wooden beam that

is screwed into the side
should be facing up.

The metal bracket should
slide down onto the Hex
bolts
(if not, unscrew the Hex
bolt a couple millimeters &
it will slide down)

With the allen key provided
make sure to tighten all the
Hex bolts on all 4 corners.

Your bed frame should now
look like this.

Place the first slat down
and push it as far up to the
head-end as possible &
screw it in with the 40mm
screws provided.

Place the slat with the
‘Warren Evans’logo at the
foot-end & push down till
it’s touching the foot-end

and screw it in.
Now, place the rest of the
slats onto the bed frame
(space them out roughly
evenly) and screw them all
in.

Please contact our sales team on 020 3927 7777 with any problems




Put in the screw caps and 40mm screws provided into the
pre-drilled holes.

This will make it easier to screw them all down in the next

couple steps.

Unfold the supporting Screw in the screws

beams of the headboard till
all 3 are straight down. headboard.
There is a guide-line to
follow on the back of the
headboard to make sure the
supporting beams are

perfectly straight. frame)

Position your headboard on
to the head-end and make
sure it is central. With one

hand holding the top, screw
in the screws on the central

beam.

(if you have another person
available to help, let them
hold the headboard until
you screw itin)

of the screws into the

(leave the 4 screws at the

bottom of each beam, as

they are for attaching the
headboard to the bed

the rest Align the headboard on top
of the frame by the head-

end.
Make sure it is central

Now, you can pick up the
headboard and pivot it until
it is in position. (Example on

next step).

Finish screwing in the
remaining screws into the
back of the head-end

Please contact our sales team on 020 3927 7777 with any problems




